
+--------------------------------------------- COMPOSICION QUIMICA       ---------------------------------------------+
COLADA   ESPECIFICACION                 C      Mn     P      S      Si     Cu     Cr     Ni     Mo     Alt    V      Nb/Cb  Ti
102664   ASME SA 516-70 ED19            0.200  1.110  0.021  0.003  0.290  0.030  0.047  0.025  0.007  0.036  0.005  0.002  0.020
COLADA      Als      B
102664      0.034    0.0004
+--------------------------------------------- PRUEBAS AL PRODUCTO       ---------------------------------------------+
COLADA          PLANCHON        NO.PLACA        ESPESOR(Plg.)   L.ELASTICO      R.TENSION       %ELON.          T.ELONG.
102664          4060            25621371        0.6250          61.131(KSI)     74.291(KSI)     26(%)           8
102664          4060            25621372        0.6250          61.131(KSI)     74.291(KSI)     26(%)           8
102664          4070            25621362        0.6250          60.445(KSI)     74.177(KSI)     26(%)           8
102664          4080            25621391        0.6250          60.342(KSI)     73.561(KSI)     25(%)           8
102664          4080            25621392        0.6250          60.342(KSI)     73.561(KSI)     25(%)           8
102664          4090            25621381        0.6250          61.335(KSI)     73.602(KSI)     25(%)           8
102664          4090            25621382        0.6250          61.335(KSI)     73.602(KSI)     25(%)           8
102664          4110            25621401        0.6250          60.217(KSI)     73.271(KSI)     26(%)           8
102664          4110            25621402        0.6250          60.217(KSI)     73.271(KSI)     26(%)           8
102664          4120            25621341        0.6250          60.464(KSI)     73.783(KSI)     25(%)           8
102664          4120            25621342        0.6250          60.464(KSI)     73.783(KSI)     25(%)           8
102664          4130            25621351        0.6250          61.103(KSI)     72.438(KSI)     27(%)           8
102664          4130            25621352        0.6250          61.103(KSI)     72.438(KSI)     27(%)           8
COLADA          PLANCHON        NO.PLACA        DIR.
102664          4060            25621371        T
102664          4060            25621372        T
102664          4070            25621362        T
102664          4080            25621391        T
102664          4080            25621392        T
102664          4090            25621381        T
102664          4090            25621382        T
102664          4110            25621401        T
102664          4110            25621402        T
102664          4120            25621341        T
102664          4120            25621342        T
102664          4130            25621351        T
102664          4130            25621352        T
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+--------------------------------------------- PRODUCTO EMBARCADO       ---------------------------------------------+
COLADA          PLANCHON        NO.PLACA        PESO(tm)        ESPESOR(Plg.)   ANCHO(Plg.)  LARGO(Plg.)     PEDIDO
102664          4060            25621371        1.852           0.6250          96.0000      240.0000        0000241262
102664          4060            25621372        1.852           0.6250          96.0000      240.0000        0000241262
102664          4070            25621362        1.852           0.6250          96.0000      240.0000        0000241262
102664          4080            25621391        1.852           0.6250          96.0000      240.0000        0000241262
102664          4080            25621392        1.852           0.6250          96.0000      240.0000        0000241262
102664          4090            25621381        1.852           0.6250          96.0000      240.0000        0000241262
102664          4090            25621382        1.852           0.6250          96.0000      240.0000        0000241262
102664          4110            25621401        1.852           0.6250          96.0000      240.0000        0000241262
102664          4110            25621402        1.852           0.6250          96.0000      240.0000        0000241262
102664          4120            25621341        1.852           0.6250          96.0000      240.0000        0000241262
102664          4120            25621342        1.852           0.6250          96.0000      240.0000        0000241262
102664          4130            25621351        1.852           0.6250          96.0000      240.0000        0000241262
102664          4130            25621352        1.852           0.6250          96.0000      240.0000        0000241262
COLADA          PLANCHON        NO.PLACA        PARTIDA         ENTREGA         PED.CLIENTE                    NOR DIMENSIONAL
102664          4060            25621371        000120          1002941311      29431                          A-20
102664          4060            25621372        000120          1002941311      29431                          A-20
102664          4070            25621362        000120          1002941311      29431                          A-20
102664          4080            25621391        000120          1002941311      29431                          A-20
102664          4080            25621392        000120          1002941311      29431                          A-20
102664          4090            25621381        000120          1002941311      29431                          A-20
102664          4090            25621382        000120          1002941311      29431                          A-20
102664          4110            25621401        000120          1002941311      29431                          A-20
102664          4110            25621402        000120          1002941311      29431                          A-20
102664          4120            25621341        000120          1002941311      29431                          A-20
102664          4120            25621342        000120          1002941311      29431                          A-20
102664          4130            25621351        000120          1002941311      29431                          A-20
102664          4130            25621352        000120          1002941311      29431                          A-20
COLADA          PLANCHON        NO.PLACA        TIPO ACERO
102664          4060            25621371        1
102664          4060            25621372        1
102664          4070            25621362        1
102664          4080            25621391        1
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+--------------------------------------------- PRODUCTO EMBARCADO       ---------------------------------------------+
COLADA          PLANCHON        NO.PLACA        TIPO ACERO
102664          4080            25621392        1
102664          4090            25621381        1
102664          4090            25621382        1
102664          4110            25621401        1
102664          4110            25621402        1
102664          4120            25621341        1
102664          4120            25621342        1
102664          4130            25621351        1
102664          4130            25621352        1

   MEX. Producto fabricado en México
+---------------------------------------------       FIN DE DATOS       ---------------------------------------------+
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